CONCENTRATED LOAD TEST

Lot No. 12010331 Test Date : 2020-10-08
Panel sample : B-A4N(10kN) Temp./Hum. :21°C, 40%
Panel type : Blind Test speed : 5Smm/min
Dimension(mm) : 600X600Xt50 Test strandard :
Test Point : CENTER Tested by : DK You
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TEST RESULT
No SQUARE WEIGHT MAX. STR. MAX STRE. CON. LOAD | MAX. LOAD DEFLECTION LOAD
' [mm2] [Kel [rm] [Kgf/mm?] | [Kgf/2.0mm] [Kgf] [Kef/1.0mn] | [Kgf/3.0mm]
C1 1963.5 10.007 2.113 4,148
C2 1963.5 9.842 2.062 4,049
Cc3 1963.5 9.741 2.1 4,124
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